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Blanchfield Army Community Hospital, Department of Pharmacy 
Fort Campbell, Kentucky 

Phone (270) 798-8076 
Hours of Operation: Monday-Friday 7:30am-6:00pm; Except Thursday 8:30am-6:00pm 

CLOSED SATURDAYS, SUNDAYS, AND HOLIDAYS 
 
                                    General Guidelines 
 Maintenance medications may be written up to a 90 day supply 
 Prescribers are encouraged to authorize generic substitutions  
 Prescriptions are not accepted via FAX or telephonically 
 Controlled substances Rxs must have signature & DEA number 
 Class III-V controlled substances are eligible for refills (max of 5 refills within 6 months) 
 Controlled substances must be written on a separate prescription from legend medications 
 All prescriptions must be signed and dated (no stamped signatures will be accepted) 
 
*For the most updated version of the formulary, go to http://www.campbell.amedd.army.mil 

 
Anticoagulants  
Enoxaparin (LOVENOX) 30mg,40mg,60mg,80mg,100mg inj 
Warfarin (COUMADIN) 1mg, 2mg, 2.5mg, 5mg   
                    
Anticonvulsants   
Carbamazepine (CARBATROL XR) 200mg, 300mg   
Carbamazepine (TEGRETOL) 100mg, 200mg, 100mg/5ml 
Carbamazepine (TEGRETOL XR) 100mg, 200mg, 400mg 
Clonazepam (KLONOPIN) 0.5mg, 2mg    
Divalproex Sod (DEPAKOTE) 125mg, 250mg, 500mg   
Divalproex Sod (DEPAKOTE) 125mg sprinkle cap    
Divalproex Sod (DEPAKOTE ER) 500mg tab   
Ethosuximide (ZARONTIN) 250mg,; 250mg/5ml   
Gabapentin (NEURONTIN) 100mg, 600mg, 800mg  
Levetiracetam (KEPPRA) 250mg, 500mg; 100mg/ml 
Phenobarbital 15mg, 30mg, 100mg; 20mg/5ml 
Phenytoin (DILANTIN) 30mg, 100mg; 125mg/5ml  
Phenytoin (DILANTIN) 50mg (chew tabs)   
Primidone (MYSOLINE) 50mg, 250mg; 250mg/5ml  
Topiramate (TOPAMAX) 25mg, 100mg, 200mg tab       
Topiramate (TOPAMAX) 15mg, 25mg sprinkle cap        
Valproic Acid (DEPAKENE) 250mg/5ml    
Zonisamide (ZONEGRAN) 100mg tab 
         
Antidepressants  
Amitriptyline (ELAVIL) 10mg, 25mg, 75mg    
Bupropion (WELLBUTRIN) 75mg, 100mg    
Bupropion (WELLBUTRIN SR) 100mg, 150mg 
Bupropion (WELLBUTRIN XL) 150mg, 300mg   
Citalopram (CELEXA) 20mg, 40mg    
Desipramine (NORPRAMIN) 10mg, 25mg, 75mg     
Doxepin (SINEQUAN) 10mg, 25mg, 50mg    
Escitalopram (LEXAPRO) 20mg 
Fluoxetine (PROZAC) 10mg, 20mg; 20ml/5ml   
Imipramine (TOFRANIL) 10mg, 25mg    
Nortriptyline (PAMELOR) 10mg, 25mg, 50mg; 10mg/5ml  
Paroxetine (PAXIL) 20mg, 30mg, 40mg    
Sertraline (ZOLOFT) 50mg, 100mg    
Trazodone (DESYREL) 50mg, 100mg    
Venlafaxine (EFFEXOR XR) 37.5mg, 75mg, 150mg cap 
  
 

Antihistamines/Decongestants/                      
Cough Suppressants/Expectorants                 
ACTIFED tablets       
Benzonatate (TESSALON) 100mg     
CEPACOL lozenges 18/box     
Cetirizine (ZYRTEC) 10mg; 5mg/5ml     
Chlorpheniramine 4mg; 2mg/5ml 
Cyproheptadine (PERIACTIN) 4mg; 2mg/5ml 
DECONAMINE SR capsules 
Diphenhydramine (BENADRYL) 25mg, 50mg; 12.5mg/5ml 
DURATAP PD capsules 
ENTEX PSE Guaifenesin/Pseudoephedrine 600mg/120mg 
Fexofenadine (ALLEGRA) 60mg, 180mg 
Guaifenesin (ROBITUSSIN) Liquid 4oz 
Guaifenesin (ROBITUSSIN AC) with Codiene 4oz 
Guaifenesin (MUCINEX) 600mg Max of 40 tab per RX 
Guaifenesin/Dextromethophan (HUMIBID DM) 600mg/30mg  
Hydroxyzine (ATARAX) 10mg, 25mg; 10mg/5ml 
Hydroxyzine pam (VISTARIL) 50mg 
Loratadine (CLARITIN) 10mg; 5mg/5ml 
Loratadine/pseudoephedrine (CLARITIN-D 24hr) 10mg/240mg 
Oxymetazoline (AFRIN) nasal spray   
Phenylephrine (NEOSYNEPHRINE) 0.125% 
Pseudoephedrine (SUDAFED) 30mg 
Pseudoephedrine (SUDAFED) 30mg/5ml 4oz 
RONDEC (Brompheniramine/Pseudoephedrine) 4mg/45mg syrup 
RONDEC DROPS or equiv 30ml 
 
Anti-infectives   
   Anthelmintics: 
Mebendazole (VERMOX) 100mg 
   Antifungals 
Fluconazole (DIFLUCAN) 10mg/ml, 40mg/ml 
Griseofulvin (GRIFULVIN V) microsized 125mg/5ml 
Griseofulvin (GRIS-PEG) ultramicrosized 125mg 
Ketoconazole (NIZORAL) 200mg 
Nystatin 500,000 unit tablets 
Nystatin 100,000 units/ml susp 
Terbinafine (LAMISIL) 250mg  
   Penicillins/Cephalosporins: 
Amoxicillin (AMOXIL) 250mg, 500mg 
Amoxicillin (AMOXIL) chew tabs 125mg, 250mg 
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Amoxicillin (AMOXIL) 125mg/5ml, 250mg/5ml susp 
Amoxicillin/clav acid (AUGMENTIN) 250mg,500mg,875mg 
Amoxicillin/clav acid (AUGMENTIN) chew tab 125mg, 
                                                        200mg, 250mg, 400mg 
Amoxicillin/clav acid (AUGMENTIN) susp 125mg/5ml, 
                              200mg/5ml, 250mg/5ml, 400mg/5ml 
Cefdinir (OMNICEF) 125mg/5ml in 60ml or 100ml bts 
Cefdinir (OMNICEF) 300mg cap  
Cefpodoxime (VANTIN) 100mg, 200mg 
Cefpodoxime (VANTIN) 100mg/5ml in 50ml and 100ml bts 
Cephalexin (KEFLEX) 250mg, 500mg 
Cephalexin (KEFLEX) 125mg/5ml, 250mg/5ml 
Dicloxacillin (DYNAPEN) 250mg, 62.5mg/5ml 
Loracarbef (LORABID) 100ng/5ml, 200mg/5ml 
Penicillin VK (PEN VK) 250mg, 250mg/5ml 
   Quinolones: 
Gatifloxacin (TEQUIN) 200mg, 400mg 
   Macrolides:       
Azithromycin (ZITHROMAX) 250mg, 500mg  
Azithromycin (ZITHROMAX) 1gm single dose   
Azithromycin (ZITHROMAX) 100mg/5ml, 200mg/5ml  
Clarithromycin (BIAXIN) 250mg, 500mg    
Clarithromycin (BIAXIN) 125mg/5ml 250mg/5ml   
Clarithromycin (BIAXIN XL) 500mg    
Erythromycin 250mg; 200mg/5ml 
   Tetracyclines: 
Doxycycline (VIBRAMYCIN) 100mg 
Minocycline (MINOCIN) 50mg, 100mg 
Tetracycline (SUMYCIN) 250mg 
   Sulfas: 
Dapsone 25mg 
SEPTRA DS tabs 
SEPTRA suspension 
   Miscellaneous 
Clindamycin (CLEOCIN) 150mg;  75mg/5ml 
Metronidazole (FLAGYL) 250mg,500mg 
Neomycin (MYCIFRADIN) 500mg 
Nitrofurantoin (MACRODANTIN) 25mg, 50mg, 100mg 
Nitrofurantoin (MACROBID) 100mg 
Nitrofurantoin (FURADANTIN) 25mg/5ml 
PEDIAZOLE suspension 100ml, 200ml 
Trimethoprim (TRIMPEX) 100mg 
   Anti-Tuberculosis 
Ethambutol (MYAMBUTOL) 100mg, 400mg 
Isoniazid (INH) 100mg, 300mg; 50mg/5ml 
Pyrazinamide 500mg 
Rifampin (RIFADIN) 300mg                              
   Antivirials 
Acyclovir (ZOVIRAX) 200mg, 800mg; 200mg/5ml 
Amantadine (SYMMETREL) 100mg; 50mg/5ml 
   Antimalarials: 
Chloroquine (ARALEN) 500mg 
Hydroxychloroquine (PLAQUENIL) 200mg 
Mefloquine (LARIAM) 250mg 
Primaquine phosphate 26.3mg 
 
Anti-nausea 
Hyoscyamine (LEVSIN/SL) sublingual tab 0.125mg 
Hyoscyamine extended release (LEVBID) 0.375mg 
Meclizine (ANTIVERT) 25mg 
Prochloperazine (COMPAZINE) 5mg 
Prochloperazine (COMPAZINE) suppository 25mg 
Promethazine (PHENERGAN) 12.5mg, 25mg tab 
Promethazine (PHENERGAN) suppository 12.5mg, 25mg 
Promethazine (PHENERGAN) 6.25mg/5ml 
Trimethobenzamide (TIGAN) 250mg tab, 200mg supp 

Antineoplastics 
* Restricted to urology and OB/GYN 
Azathioprine (IMURAN) 50mg 
Cyclophosphamide (CYTOXAN) 50mg 
Flutamide (EULEXIN) 125mg 
Goserelin (ZOLADEX) 3.6mg, 10.8mg implants 
Hydroxyurea (HYDREA) 500mg 
*Leuprolide (LUPRON DEPOT) 3.75, 7.5, 11.25, 22.5, 30mg 
Megestrol acetate (MEGACE) 40mg; 40mg/ml 
Mercaptopurine (PURINETHOL) 50mg 
Methotrexate 2.5mg 
Tamoxifen (NOLVADEX) 10mg 
 
 Antiparkinsons/Anticholinergics 
Benztropine (COGENTIN) 2mg 
Bromocriptine (PARLODEL) 2.5mg 
SINEMET 10/100, 25/100, 25/250 
SINEMET CR 25/100, 50/200 
Trihexyphenidyl (ARTANE) 2mg 
                   
Antipsychotics 
Buspirone (BUSPAR) 5mg, 10mg, 15mg 
Chlorpromazine (THORAZINE) 10mg, 25mg, 100mg 
Haloperidol (HALDOL) 0.5mg, 2mg, 10mg 
Lithium carbonate (ESKALITH) 300mg 
Olanzapine (ZYPREXA) 2.5mg, 5mg, 7.5mg, 10mg 
Quetiapine (SEROQUEL) 25mg, 100mg, 200mg 
Risperdone (RISPERDAL) 0.25mg, 0.5mg, 1mg, 3mg, 4mg 
Risperdone (RISPERDAL) 1mg/ml oral soln 30ml 
Thioridazine (MELLARIL) 10mg, 15mg, 25mg, 100mg; 30mg/ml 
 
Attention Deficit Hyperactivity Disorder 
Adderall (Dextroamphetamine/amphetamine) 5mg, 10mg, 20mg 
Adderall XR (Dextroamphetamine/amphetamine) 10, 15, 20, 30mg 
Atomoxetine (STRATTERA) 10, 18, 25, 40, 60mg  
Dextroamphetamine (DEXEDRINE) 5mg 
Dextroamphetamine (DEXEDRINE SR) 10mg, 15mg 
Methylphenidate (RITALIN) 5mg, 10mg 
Methylphenidate (RITALIN SR) 20mg 
Methylphenidate ER (CONCERTA) 18mg, 27mg, 36mg, 54mg 
 
Benzodiazepines 
Alprazolam (XANAX) 0.5mg, 1mg 
Chlordiazepoxide (LIBRIUM) 10mg, 25mg 
Clonazepam (KLONOPIN) 0.5mg, 2mg 
Clorazepate (TRANXENE) 7.5mg 
Diazepam (VALIUM) 5mg; 5mg/5ml 
Lorazepam (ATIVAN) 0.5mg, 1mg, 2mg 
Oxazepam (SERAX) 15mg 
Temazepam (RESTORIL) 15mg, 30mg 
Triazolam (HALCION) 0.25mg 
 
Birth Control Methods  
ALESSE/Levlite 28’s 
Condoms, 3/pkg 
DELFEN or equiv contraceptive foam 
DEMULEN 1/35 28’s, 1/50 28’s 
Diaphragm – 65, 70, 75, 80, 85, 90 mm 
ESTROSTEP FE 28’s 
LO-OVRAL 28’s 
LOESTRIN 1/20 21’s, 1.5/30 21’s 
LOESTRIN FE 1/20 28’s, FE 1.5/30 28’s 
Medroxyprogesterone (DEPO-PROVERA) 150mg/ml inj 
MIRCETTE 28’s 
LEVLEN or equiv 28’s 
Norethindrone (NOR-QD/MICRONOR) 0.35mg 28’s 
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NORINYL 1/35 28’s, 1/50 28’s 
ORTHO CEPT or equiv 28’s 
ORTHO CYCLEN 28’s 
ORTHO EVRA patch 28’s 
ORTHO NOVUM 7/7/7 28’s 
ORTHO TRI-CYCLEN 28’s 
OVRAL 28’s 
TRILEVLEN or equiv 28’s 
 
Cardiovascular Agents 
   ACE Inhibitors: 
Benazepril (LOTENSIN) 5mg, 10mg, 20mg, 40mg 
Benazepril/amlodipine (LOTREL) 2.5/10, 5/10, 5/20, 10/20 
Captopril (CAPOTEN) 12.5mg, 25mg, 50mg 
Fosinopril (MONOPRIL) 10mg, 20mg, 40mg 
Lisinopril (ZESTRIL) 5mg, 10mg, 20mg, 30mg, 40mg 
Ramipril (ALTACE) 1.25mg, 2.5mg, 5mg, 10mg 
  Angiotensin Receptor Blockers: 
Candesartan (ATACAND) 8mg, 16mg, 32mg 
   Alpha Adrenergic: 
Doxazosin (CARDURA) 2mg, 8mg 
Prazosin (MINIPRESS) 1mg, 2mg, 5mg 
Terazosin (HYTRIN) 1mg, 2mg, 5mg, 10mg 
   Antiarrhythmics: 
Amiodarone (CORDARONE) 200mg tab 
Disopyramide (NORPACE) 150mg 
Procainamide (PROCAN SR) 500mg 
Procainamide (PROCANBID) 500mg 
Quinidine gluconate (QUINAGLUTE) 324mg 
Quinidine sulfate 200mg 
   Beta Blockers: 
Atenolol (TENORMIN) 50mg 
Labetalol (NORMODYNE, TRANDATE) 100mg, 200mg 
Metoprolol (LOPRESSOR) 50mg, 100mg 
Metoprolol (TOPROL XL) 50mg, 100mg 
Penbutolol (LEVATOL) 20mg 
Propranolol (INDERAL) 10mg, 40mg; 4mg/ml 
Propranolol (INDERAL LA) 80mg, 120mg, 160mg 
   Calcium Channel Blockers: 
Amlodipine (NORVASC) 5mg, 10mg 
Amlodipine/benazepril (LOTREL) 2.5/10, 5/10, 5/20, 10/20 
Diltiazem (CARDIZEM) 60mg 
Diltiazem (TIAZAC) 120mg, 180mg, 240mg, 300mg, 360mg 
Nifedipine SR (ADALAT CC) 30mg, 60mg, 90mg 
Verapamil (CALAN) 80mg 
Verapamil (CALAN SR) 180mg, 240mg 
   Nitrates: 
Isosorbide dinitrate (ISORDIL) 10mg 
Isosorbide dinitrate (ISORDIL) 5mg sublingual 
Isosorbide dinitrate (ISORDIL LA) 40mg 
Isosorbide mononitrate (MONOKET) 20mg 
Nitroglycerin (NITROSTAT) sublingual tab 0.4mg 
Nitroglycerin ointment 2% 
Nitroglycerin (NITRO-DUR) 0.2mg/hr, 0.4mg/hr, 0.6mg/hr 
Nitroglycerin translingual spray 0.4mg/spray 
   Diuretics: 
Chlorthalidone (HYGROTON) 50mg 
Furosemide (LASIX) 40mg, 10mg/ml 
Hydrochlorothiazide (HCTZ) 25mg, 50mg 
MAXZIDE (Hydrochlorothiazide/Triamterene) 50mg/75mg 
Metolazone (ZAROXOLYN) 2.5mg 
Spironolactone (ALDACTONE) 25mg, 100mg 
Spironolactone/HCTZ (ALDACTAZIDE) 25mg/25mg 
   Miscellaneous: 
Clonidine (CATAPRES) 0.1mg, 0.2mg 
Clopidogrel (PLAVIX) 75mg tab 

Digoxin (LANOXIN) 0.125mg, 0.25mg 
Digoxin (LANOXIN) 0.05mg/ml – 60ml bt 
Dipyridamole (PERSANTINE) 25mg tab 
Hydralazine (APRESOLINE) 10mg, 25mg 
Methyldopa (ALDOMET) 250mg 
 
COX-2 Inhibitors 
*Prior authorization form required with all prescriptions unless patient is 
>65 or for acute pain indication (max 14 day supply, no refills) 
*Obtain form via intranet or http://www.campbell.amedd.army.mil 
*All COX-2 inhibitors are limited to once-daily dosing 
Valdecoxib (BEXTRA) 10mg, 20mg – preferred 
Rofecoxib (VIOXX) 12.5mg, 25mg, 50mg 
Celecoxib (CELEBREX) 100mg, 200mg – limited to once-daily dosing 
 
Dental 
Chlorhexidine gluconate (PERIDEX) oral rinse 
Sodium Fluoride (PEDIAFLOR) 0.5mg/ml drop – 50ml bt 
Sodium Fluoride (LURIDE) 1mg chew tab 
Stannous Fluoride gel (GEL-KAM) 0.4% 
Stannous Fluoride gel (PREVIDENT) 1.1% 
Triamcinolone (KENALOG IN ORABASE) 0.1% 
 
Dermatologicals: 
*Restricted to Dermatologists only 
Aluminum chloride (DRYSOL) 20% top soln 
Ammonium lactate (AM-LACTIN) 12% lotion 8oz bt 
Bacitracin ointment 15gm tubes 
Benzocaine (HURRICAINE) 20% aerosol  
Benzoin tincture spray 240gm 6oz can 
Benzoyl peroxide 5% wash 5oz; 5% gel 45gm 
Betamethasone (augmented) (DIPROLENE)0.05% ointment 
Betamethasone valerate (VALISONE) 0.1% cream 45gm 
CALAMINE or equiv lotion 120ml 
Capsaicin (ZOSTRIX) 0.025% cream 60gm 
Capsaicin (ZOSTRIX HP) 0.075% cream 60gm 
CHIGGER-TOX or equiv top oint 50gm jar 
Clindamycin (CLEOCIN) 1% topical soln, 1% gel 
Clobetasol (TEMOVATE) 0.5% cream 15gm, 45gm 
Clobetasol (TEMOVATE) 0.5% ointment 15gm 
Clobetasol (TEMOVATE) 0.5% top soln 25ml bt 
Clotrimazole (LOTRIMIN) 1% cream 30gm 
Clotrimazole (LOTRIMIN) 1% top soln 10ml 
Collagenase (SANTYL) 250units/gm ointment 30gm, 60gm 
Desonide (TRIDESILON) 0.05% cream 60gm 
Desonide (TRIDESILON) 0.05% ointment 15gm, 60gm 
DOMEBORO or equiv eff tablet 12/box 
Doxepin (ZONALON) 5% cream 30gm 
Erythromycin (ERYDERM) 2% top soln 
EUCERIN or equiv lotion 1.75 oz 
*Fluocinolone acetonide  (FS SHAMPOO) 0.01% 
Fluocinolone (SYNALAR) 0.01% top soln 60ml bt 
Fluocinonide (LIDEX) 0.05% cream 15gm, 60mg 
Fluocinonide (LIDEX) 0.05% ointment 15gm, 60gm 
Fluocinonide (LIDEX) 0.05% gel 15gm 
Fluorouracil (EFUDEX) 5% cream 
Flurandrenolide (CORDRAN TAPE) 4mcg tape 
Gentian Violet 1% soln 
Hydrocortisone 1% cream 30gm 
Hydrocortisone (WESTCORT) 0.2% cream 15gm, 60gm 
Hydrogen Peroxide 3% top soln 473ml 
Hydroquinone (MELANEX) 3% top soln 
Hydroquinone (ELDOPAQUE FORTE) 4% cream 30gm 
Imiquimod (ALDARA) 5% cream 12 packet/box 
*Isotretinoin (ACCUTANE) 10mg, 20mg, 40mg 
Ketoconazole (NIZORAL) 2% cream 15gm 
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Ketoconazole (NIZORAL) 2% shampoo 120ml 
Lidocaine (XYLOCAINE) 2% jelly 
*Lidocaine (ELA-MAX) 4% cream 
Metronidazole (METROGEL) 0.75% gel 45gm 
Mupirocin (BACTROBAN) 2% oint 22gm 
MYCOLOG II (Nystatin/Triamcinolone) cream 15gm 
NEOSPORIN or equiv top oint 30gm 
Nystatin 100,000 units/gm top oint 30gm 
Nystatin 100,000 units/gm top powder 15gm 
Oatmeal Bath (AVEENO) 8pkg/box 
Permethrin (NIX) 1% cream rinse 60ml  
Permethrin (ELIMITE) 5% Cream 60gm 
Petrolatum (VASOLINE) ointment 30gm 
Pimecrolimus (ELIDEL) 1% cream 30gm 
Podofilox (CONDYLOX) 0.5% top soln 3.5ml 
Povidone-iodine (BETADINE) scrub 7.5%, 10% 240ml 
Povidone-iodine (BETADINE) top ointment 30gm 
Salicylic Acid (DUO-FILM) 17% top soln 14ml 
Salicylic Acid (MEDIPLAST) 40% top plaster 
Selenium Sulfide (SELSUN) 2.5% lotion 120ml 
Silver Sulfadiazine (SILVADENE) 1% cream 85gm 
Tacrolimus (PROTOPIC) 0.03%, 0.1% oint 
Terbinafine (LAMISIL) 1% cream 24gm 
Tolnaftate (TINACTIN) 1% soln 10ml 
Tolnaftate (TINACTIN) 1% top powder 45gm 
Tretinoin (AVITA) 0.025% cream 45gm 
Tretinoin (RETIN-A) 0.05% cream 45gm 
Triamcinolone (KENOLOG) 0.5%, 0.1% cream 15gm 
Triamcinolone (ARISTOCORT) 0.1% cream 60gm 
Triamcinolone 0.1% oint 15gm 
Triamcinolone (KENOLOG) aerosol spray 63gm/can 
Urea 20% cream 90gm 
Urea 40% cream 85gm 
Zinc oxide ointment 30gm 
 
Diabetic Agents 
AVANDAMET (Rosiglitazone/Metformin) tab 
Glipizide (GLUCOTROL) 5mg, 10mg 
Glipizide XL (GLUCOTROL XL) 2.5mg, 5mg, 10mg 
Glucagon injection 
Glyburide (DIABETA/MICRONASE) 5mg 
Glyburide micronized (GLYNASE) 1.5mg, 3mg, 6mg 
Insulin Glargine (LANTUS) 10ml 
Insulin Human aspart (NOVOLOG) 10ml 
Insulin Human lente (NOVOLIN L) 10ml 
Insulin Human NPH (NOVOLIN N) 10ml 
Insulin Human regular (NOVOLIN R) 10ml 
Insulin Human 70/30 (NOVOLIN 70/30) 10ml 
Insulin Human ultralente (HUMULIN U) 10ml 
Metformin (GLUCOPHAGE) 500mg, 850mg, 1000mg 
Rosiglitazone (AVANDIA) 4mg, 8mg 
 
Enema/Hemorrhoidal 
Anusol (plain) 12/box 
Anusol HC suppositories 25mg 
Anusol HC 2.5% cream 30gm 
DIBUCAINE 1% ointment, 30gm 
FLEETS enema or equiv 
Hydrocortisone (CORTENEMA) 60ml 
PROCTOFOAM HC or equiv 10gm/cn 
 
Enzymes/digestive aids 
Pancrelipase (KU-ZYME HP)  
Pancrelipase (PANCREASE) capsules 
Pancrelipase (PANCREASE MT) 4, 10, 16, 20 
 

Gastrointestinal Agents 
Bismuth Subsalicylate 262mg tab (Restricted to H.Pylori TX) 
Cimetidine (TAGAMET) 300mg, 400mg 
Cimetidine (TAGAMET) 300mg/5ml 
Dicyclomine (BENTYL) 20mg 
DONNATAL tablets, elixir 
Glycopyrrolate (ROBINUL) 1mg 
Lactobacillus acidophilus (BACID) capsules 
Lansoprazole (PREVACID) 15mg, 30mg 
LOMOTIL tablets 
Loperamide (IMODIUM) 2mg 
MAALOX MAX 4ox susp 
MINTOX PLUS tablets 100/bt 
Mesalamine (ROWASA) rectal susp 4gm/60ml 
Mesalamine (ROWASA) or equiv supp500mg 
Metoclopramide (REGLAN) 10mg 
Metoclopramide (REGLAN) 5mg/5ml 
Misoprostol (CYTOTEC) 100mcg, 200mcg 
Omeprazole magnesium (PRILOSEC OTC) 20mg 
Opium (PAREGORIC) anti-diarrheal 
Rabeprazole (ACIPHEX) 20mg  
Ranitidine (ZANTAC) 150mg 
Ranitidine (ZANTAC) 15mg/ml syrup 
Sodium Bicarbonate 650mg tablets 
Sulfasalazine (AZULFIDINE) 500mg 
 
Genitourinary Agents 
*Restricted to urology and OB/GYN 
Azithromycin (ZITHROMAX) 1gm single dose 
B&O supp  
Bethanechol (URECHOLINE) 10mg, 25mg 
Clindamycin (CLEOCIN) 2% vag cream 
Clomiphene citrate (CLOMID) 50mg 
Clotrimazole (MYCELEX) 1% vag cream 45gm 
Finasteride(PROSCAR) 5mg 
Flavoxate (URISPAS) 100mg 
Fluconazole (DIFLUCAN) 150mg restricted for tx of 
                           Vag.candidasis 1tb/per week 3tab max 
Flutamide (EULEXIN) 125mg 
*Leuprolide (LUPRON) 3.75mg,7.5mg,11.25mg,22.5mg,30mg 
Methylergonovine (METHERGINE) 200mcg 
Nystatin 100,000 units vaginal tablets 15tb/box 
Oxybutynin (DITROPAN) 5mg tab; 5mg/5ml oral syrup 
Oxybutynin (DITROPAN XL) 5mg, 10mg, 15mg 
Phenazopyridine (PYRIDIUM) 100mg, 200mg 
Terconazole (TERAZOL 7) 0.45% vag cream 45gm 
Tolterodine ER (DETROL LA) 2mg, 4mg cap 
 
Hormones 
Conj. Estrogens (PREMARIN) 0.3mg,0.625mg,0.9mg,1.25mg 
Conj. Estrogens (PREMARIN) vag. Cream 42.5gm 
Estradiol (ESTRACE) 1mg, 2mg 
Estradiol (CLIMARA) transderm patch 0.025, 0.05, 0.075, 
0.1mg/day 
ESTRATEST 1.25mg/2.5mg tab 
ESTRATEST HS 0.625mg/1.25mg 
FEMHRT (norethindrone/estradiol) 1mg/5mcg 
Medroxyprogesterone (PROVERA) 2.5mg, 5mg, 10mg 
Medroxyprogesterone (DEPO-PROVERA) 400mg/ml inj 
Methyltestosterone 10mg 
PREMPRO (Conj Estrogen+Medroxyprogesterone) 
                 0.625mg/2.5mg, 0.625mg/5mg 
Testosterone cypionate (DEPO-TESTOSTERONE) inj 
        100mg/ml, 200mg/ml  
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Laxatives/Stool Softeners 
Bisacodyl (DULCOLAX) 5mg 
Bisacodyl (DULCOLAX) 10mg suppository  
CO-LYTE/GOLYTELY 4L 
Docusate sodium (COLACE) 100mg 
Glycerin suppositories, adult and pediatric sizes 
Lactulose (CEPHULAC) 10gm/15ml 
Magnesium citrate oral soln 296ml 
NULYTELY 4L 
Phospho-soda (FLEET) oral saline laxative 90 
 
Lipid Lowering Agents 
Colestipol (COLESTID) 1gm tab 
Colestipol (COLESTID) 5gm/scoop 60 dose bt 
Colestipol (COLESTID) 7.5gm/scoop 60 dose bt 
Fenofibrate (TRICOR) 54mg, 160mg tab 
Gemfibrozil (LOPID) 600mg 
Lovastatin (MEVACOR) 10mg, 20mg, 40mg 
Niacin 50mg, 500mg 
Niacin (NICOBID) SR 500mg 
Niacin (NIASPAN) 500mg, 750mg, 1000mg 
Simvastatin (ZOCOR) 5mg, 10mg, 20mg, 40mg, 80mg 
 
Migraine 
Ergotamine tartrate/caffeine (CAFERGOT) tablets 
MIDRIN capsules 
Rizatriptan (MAXALT) 5mg, 10mg 
Rizatriptan (MAXALT MLT) 5mg, 10mg  
Sumatriptan (IMITREX) 6mg/0.5ml 2inj/box 
                     (MAX of 6 Syringes Per RX and 3 Refills) 
Zolmitriptan (ZOMIG) 2.5mg, 5mg 
Zolmitriptan (ZOMIG ZMT) 2.5mg, 5mg 
 
Muscle Relaxants 
Baclofen (LIORESAL) 10mg 
Cyclobenzaprine (FLEXERIL) 10mg 
Methocarbamol (ROBAXIN) 500mg 
 
Nonsteroidal Anti-inflammatory Agents  
Aspirin 325mg plain tablets 100/bt 
Aspirin (ECOTRIN, EC-ASA) 325mg enteric coated 
Etodolac (LODINE) 400mg tab 
Ibuprofen (MOTRIN, ADVIL) 200mg 100/bt 
Ibuprofen (MOTRIN) 400mg, 600mg, 800mg tab 
Ibuprofen (CHILDREN’S MOTIRN) 100mg/5ml 120ml bt 
Indomethacin (INDOCIN) 25mg 
Meloxicam (MOBIC) 7.5mg, 15mg 
Naproxen (NAPROSYN) 250mg, 375mg, 500mg 
Naproxen (NAPROSYN) 125mg/5ml 
Piroxicam (FELDENE) 20mg 
Salsalate (DISALCID) 750mg 
Sulindac (CLINORIL) 150mg, 200mg 
Tolmetin (TOLECTIN DS) 400mg 
 
Ophthalmic Preparations 
*Restricted to Ophthalmic Services 
Acetazolamide (DIAMOX) 250mg tab 
Acetazolamide (DIAMOX SEQUELS) 500mg  
ARTIFICIAL TEARS or equiv 15ml bt 
Atropine sulfate (ISOPTO ATROPINE) 1% ophth soln 5ml bt 
Betaxolol (BETOPTIC-S) 0.25% ophth susp 10ml bt 
Brimonidine (ALPHAGAN-P) 0.15% ophth soln 5ml bt 
Cortisporin ophth oint 3.5g 
Cortisporin ophth soln 7.5ml 
Cromolyn (CROLOM) 4% ophth soln 10ml bt 
CYCLOMYDRIL ophth soln 5ml bt 

Cyclopentolate (CYCLOGYL) 0.5%, 1% ophth soln 15ml bt 
*Cyclosporine (RESTASIS) 0.05% ophth emulsion 32 vial/box 
Dorzolamide (TRUSOPT) 2% ophth soln 10ml bt 
Erythromycin (ILOTYCIN) 5mg/gm ophth oint 
Fluorometholone (FML LIQUIFILM) 0.1% ophth susp 5ml 
Flubiprofen (OCUFEN) 0.03% ophth soln 2.5ml bt 
Gentamicin (GARAMYCIN) 0.3% ophth soln 5ml bt 
Gentamicin (GARAMYCIN) 3mg/gm ophth oint 
Ketorolac (ACULAR) 0.5% ophth soln 5ml bt 
LACRILUBE S.O.P. or equiv ophth oint 3.5gm 
Latanoprost (XALATAN) 0.005% ophth soln 2.5ml bt 
Levocabastine (LIVOSTIN) 0.05% ophth soln 5ml bt 
Levofloxacin (QUIXIN) 0.5% ophth soln 5ml 
MAXITROL ophth susp 5ml 
MAXITROL ophth oint 3.5gm 
Methazolamide (NEPTAZANE) 50mg tab 
Metipranolol (OPTIPRANOLOL) 0.3% ophth soln 5ml 
*Moxifloxacin (VIGAMOX) 0.5% ophth soln 3ml bt 
Naphazoline (VASOCON-A) ophth soln 15ml bt 
NEOSPORIN ophth soln, oint 
*Olopatadine (PATANOL) 0.1% ophth soln 
Phenylephrine (NEOSYNEPHRINE) 2.5% ophth soln 15ml bt 
Phenylephrine (NEOSYNEPHRINE) 10% ophth soln 5ml bt 
Pilocarpine (ISOPTOCARPINE) 0.5%,1%,2%,4% ophth soln 
POLYTRIM ophth soln 
Prednisolone acetate (PRED FORTE) 1% ophth susp 5ml bt 
Proparacaine (OPHTHETIC) 0.5% ophth soln 15ml bt 
Scopolamine HBR (ISOPTO HYOSCINE) 0.25% ophth soln 
Sulfacetamide (SULAMYD) 10% ophth soln 15ml bt 
Sulfacetamide (SULAMYD) 10% ophth oint 3.5gm tube 
Tetracaine (PONTOCAINE) 0.5% ophth soln 15ml 
Timolol (TIMOPTIC) 0.25%, 5% ophth soln 
Timolol XE (TIMOPTIC XE) 0.5% ophth soln 
Tobramycin (TOBREX) 0.3% ophth soln 5ml bt 
TOBRADEX (Tobramycin/Dexamethasone) ophth oint 3.5gm 
TOBRADEX (Tobramycin/Dexamethasone) ophth susp 5ml  
*Travoprost (TRAVATAN) 0.004% ophth soln 
Tropicamide (MYDRIACYL) 1% ophth soln 15ml 
Vidarabine (VIRA-A) 3% ophth oint 3.5gm 
 
Otic Preparations 
Acetic acid (DOMEBORO OTIC) soln 60ml bt 
Acetic acid /hydrocortisone (VOLSOL HC) otic soln 10ml 
Antipyrine (AURALGAN) otic soln 10ml 
Ciprofloxacin HC (CIPRO HC) otic susp 10mL bt 
Cortisporin otic soln 10ml bt 
Cortisporin otic susp 10ml bt 
DEBROX or equiv otic soln 
 
ENT Inhalants 
* Restricted to ENT, allergy 
Albuterol (PROVENTIL) oral inhaler (200 doses) 17g 
Albuterol (PROVENTIL) 0.5% inhal soln 20ml bt 
Azelastine (ASTELIN) nasal spray  
Budesonide (PULMICORT) 200mcg/oral inhalation 
Budesonide (RHINOCORT AQ) 32mcg/nasal spray 
Budesonide (PULMICORT) 0.25mg/2ml nebs 30/box 
Budesonide (PULMICORT) 0.5mg/2ml nebs 30/box 
COMBIVENT oral inh  (200doses) 15gm 
Cromolyn (INTAL) oral inhaler (200 doses) 14g 
Cromolyn (INTAL) neb soln amps 20mg/2ml 
Flunisolide (AEROBID) oral inh (100 doses) 7gm 
Flunisolide menthol (AEROBID-M) oral inh (100doses) 7gm 
Fluticasone propionate (FLONASE) nasal inhaler 
Fluticasone propionate (FLOVENT) oral inh 44,110,220mcg 
Fluticasone/Salmeterol(ADVAIR) oral diskus 100,250,500 
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Ipratropium bromide (ATROVENT) oral inh 14gm/cn 
Ipratropium bromide (ATROVENT) neb soln amps 2.5ml 
Ipratropium bromide (ATROVENT) 0.03%, 0.06% nasal spray 
Nedocromil (TILADE) oral inhaler (104 doses) 16gm 
Normal Saline (OCEAN) 0.65% nasal drops 45ml bt 
Salmetrol (SEREVENT DISKUS) 50mcg (60 doses)inh disk 
Triamcinolone (AZMACORT) oral inhaler (240 doses) 20g 
 
Pain/Fever 
(see also NSAID) 
Acetaminophen (TYLENOL) 325mg tab 
Acetaminophen (TYLENOL) 80mg/0.8ml drops 15ml 
Acetaminophen (TYLENOL) 160mg/5ml susp 120ml bt 
Acetaminophen (TYLENOL) supp 120mg, 325mg, 650mg 
Codeine Sulfate 30mg tab 
DARVOCET-N(Propoxyphene/acetaminophen)100mg/650mg 
FIORICET or equiv tablets 
FIORINAL or equiv tablets 
Hydromorphone (DILAUDID) 2mg 
LORTAB (Hydrocodone/acetaminophen) 5mg/500mg  
LORTAB (Hydrocodone/acetaminophen) 7.5mg/500mg 
MEPERGAN FORTIS(Meperidine/Promethazine)50mg/25mg  
Meperidine (DEMEROL) 50mg tab 
Meperidine (DEMEROL) 50mg/5ml oral syrup 
Morphine Sulfate 10mg/5ml oral syrup 
Morphine SR (MS CONTIN) 15mg, 30mg, 60mg, 100mg  
Oxycodone 5mg immediate release tablets 
PERCOCET (oxycodone/acetaminophen) 5mg/325mg tab 
Propoxyphene (DARVON) 65mg cap 
TYLENOL #3 (codeine/acetaminophen) 30mg/300mg tab 
TYLENOL #3 (codeine/acetaminophen) 12mg/120mg /5ml  
 
Respiratory 
Albuterol (PROVENTIL) 2mg/5ml syrup 
Albuterol (PROVENTIL REPETABS) 4mg tab 
Montelukast (SINGULAIR) 4mg, 5mg chew tablet 
Montelukast (SINGULAIR) 10mg tab 
Montelukast (SINGULAIR) 4mg granules 
Terbutaline (BRETHINE) 5mg 
Theophylline SR 50mg,100mg,125mg,200mg,300mg 
 
Steroid Therapy (oral) 
Dexamethasone (DECADRON) 0.5mg, 4mg 
Dexamethasone (DECADRON) 0.5mg/5ml elixir 
Fludrocortisone (FLORINEF) 0.1mg 
Methylprednisolone (MEDROL) 4mg 
Methylprednisolone (MEDROL DOSE PACK) 4mg 21tab/pk 
Prednisolone (PRELONE) 15mg/5ml syrup 
Prednisolone (ORAPRED) 20mg/5ml soln 
Prednisone 5mg/5ml syrup  
Prednisone (DELTASONE) 1mg, 5mg, 10mg, 20mg tab 
 
Thyroid 
Iodine (LUGOL’S SOLN) 5% 
Levothyroxine (SYNTHROID) 0.025mg, 0.05mg, 0.075mg, 
0.088mg, 0.1mg, 0.112mg, 0.125mg, 0.15mg, 0.175mg, 0.2mg  
Methimazole (TAPAZOLE) 5mg, 10mg 
Propylthiouracil (PTU) 50mg 
Thyroid (ARMOUR) 60mg 
 
Vitamins/minerals/Replacement Ions 
Calciferol (ROCALTROL) 0.25mcg cap 
Calcium glubionate (NEO-CALGLUCON) 1.8gm/5ml syrup 
Cyanocobalamin (VITAMIN B12) 1mg tab 
Cyanocobalamin (VITAMIN B12) 1000mcg/ml inj 
Ergocalciferol (VITAMIN D) 500,000 units cap 

Ferrous sulfate 325mg tab (65mg elemental iron per tab) 
Ferrous sulfate 220mg/5ml elixir (44mg elemental iron /5ml)  
Folic acid or equiv 1mg tab 
Magnesium oxide (MAG-OX) 400mg tab 
ORACIT or equiv soln 
POLYCITRA K crystal for oral soln packets 
Potassium acid phosphate (K-PHOS ORIGINAL) 500mg 
Potassium chloride SR (K-DUR) 10mEq tab 
Potassium chloride elixir 10% (20mEq/15ml) 
Potassium citrate (UROCIT-K) 10mEq tab 
Prenatal vitamins 
Phytonadione (VITAMIN K) 5mg tab 
Pyridoxine (VITAMIN B6) 50mg 
Sodium phosphate (K-PHOS NEUTRAL) 250mg 
Thiamine (VITAMIN B1) 50mg 
Zinc sulfate (ORA ZINC) 220mg cap 
 
Miscellaneous 
Alendronate (FOSAMAX) 5mg, 10mg, 35mg, 70mg 
Allopurinol (ZYLOPRIM) 100mg, 300mg 
BELLERGAL-S tablets 
Chloral hydrate (NOCTEC) 500mg/5ml – 5ml unit dose cup 
Colchicine 0.6mg tab 
Desmopressin (DDAVP) nasal spray (50 doses) 
Desmopressin (DDAVP) 0.2mg tab 
Disulfiram (ANTABUSE) 250mg 
Donepezil (ARICEPT) 5mg, 10mg 
EPIPEN JR 0.15mg/inj auto-syringe 
EPIPEN 0.3mg/inj auto-syringe 
Lidocaine Viscous 2% oral soln 100ml bt 
Potassium Iodide (SSKI) 1gm/ml oral soln 30ml 
Probenecid 500mg tab 
Pyridostigmine (MESTINON) 60mg tab 
Pyridostigmine SR (MESTINON SR) 180mg tab 
Raloxifene (EVISTA) 60mg tab 
            
 
 
 
 
 
 
 
 
 


